MODULE-1 BRAND NAME:	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP

#### 1.3 PRODUCT INFORMATION

# 1.3.1 Summary of Product Characteristics (SmPC)

## 1. NAME OF THE MEDICINAL PRODUCT

### 1.1 Name of the Medicinal Product

#### SANGART 60

(Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP)

## 1.2 Strength

Each vial contains:

Artesunate 60 mg

# 2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains:

Artesunate 60 mg

Each ampoule of diluent contains: Sodium Bicarbonate Injection BP 5.0% w/v

Each ampoule of diluent contains: Sodium Chloride Injection BP 0.9% w/v

#### 3. PHARMACEUTICAL FORM

Powder for injection

# 4. Clinical particulars

## 4.1 Therapeutic indications

SANGART 60, administered intravenously or intramuscularly, is indicated for the treatment of severe malaria caused by *Plasmodium falciparum*, in adults and children

### 4.2 Posology and method of administration

#### Route of administration

Intravenous or Intramuscular injection

#### Dose:

Adults and children: SANGART 60 is administered at a dose of 2.4 mg of artesunate / kg body weight, by intravenous (IV) or intramuscular (IM) injection, at 0, 12 and 24 hours, then once daily until oral treatment can be substituted.

SANGART 60 should be administered for a minimum of 24 hours (3 doses), regardless of the patient's ability to tolerate oral medication earlier. After at least 24 hours of SANGART 60, and when able to tolerate oral medication, the patient should be switched to a complete treatment course of an oral combination antimalarial regimen. Relevant treatment guidelines should be consulted when selecting an appropriate regimen

Confidential Information

MODULE-1 BRAND NAME:	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and
	Sodium Chloride Injection BP

### Preparation

Because of the instability of artesunate in aqueous solutions the reconstituted solution must be used within one hour of preparation. Therefore the required dose of artesunate should be calculated (dose in mg = patient's weight in kg x 2.4) and the number of vials of artesunate needed should be determined prior to reconstituting the artesunate powder.

# Reconstitution of the artesunate solution

Using a syringe, withdraw 1 ml of the supplied sodium bicarbonate solvent from the ampoule and inject into the vial containing the artesunate powder. Shake the vial for several minutes to mix well until the powder is completely dissolved and the solution is clear. If the solution appears cloudy or a precipitate is present, it should be discarded. The reconstituted artesunate solution should always be used immediately, and discarded if not used within one hour.

Following reconstitution the solution must be diluted according to the method of injection, as described below.

### For intravenous (IV) injection

Using a syringe, add 5 ml of sodium chloride 0.9% for injection to the vial containing the reconstituted artesunate solution. This will yield 6 ml of a solution containing artesunate 10 mg/ml. Shake to mix well, ensuring that the resulting solution is still clear. If the solution appears cloudy or a precipitate is present, it should be discarded.

The volume required will be equal to: (desired dose in mg) ml

Withdraw the required volume of artesunate solution from the vial with a syringe and then inject slowly intravenously, over 1-2 minutes.

SANGART 60 should NOT be administered as an intravenous drip.

# For intramuscular (IM) injection

Using a syringe, add 2 ml of sodium chloride 0.9% for injection to the vial containing the reconstituted artesunate solution. This will yield 3 ml of a solution containing artesunate 20 mg/ml. Shake to mix well, ensuring that the resulting solution is still clear. If the solution appears cloudy or a precipitate is present, it should be discarded.

The volume required will be equal to: (desired dose in mg) inl

Withdraw the required volume of artesunate solution from the vial with a syringe and then inject intramuscularly; the anterior thigh is usually the preferred site for injection. If the total volume of solution to be injected intramuscularly is large, it may be preferable to divide the volume and inject it at several sites, e.g. both thighs.

Do not use water for injection for reconstitution of the artesunate powder or for dilution of the resulting solution prior to injection.

Confidential Information

MODULE-1	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP

# Hepatic and renal impairment:

Dose adjustment is not necessary in patients with hepatic or renal impairment.

#### 4.3 Contraindications

SANGART 60 is contraindicated in patients with hypersensitivity to artesunate or other artemisinins.

# 4.4 Special warnings and precautions for use

# Non-falciparum malaria

Artesunate has not been evaluated in the treatment of severe malaria due to Plasmodium vivax. Plasmodium malariae or Plasmodium ovale.

# Switching to oral treatment regimen

Acute treatment of severe falciparum malaria with SANGART 60 should always be followed by a complete treatment course of an appropriate oral combination antimalarial regimen

### Resistance to antimalarials

Local information on the prevalence of resistance to antimalarials should be considered in choosing the appropriate combination antimalarial regimen for use with SANGART 60.

#### Post-treatment anaemia

Despite transient decreases in reticulocyte counts, clinically significant anaemia associated with IV artesunate has not been common in clinical trials. However, occasional cases of post-treatment haemolytic anaemia severe enough to require transfusion have been reported.

## Hepatic / renal impairment:

Data regarding artesunate pharmacokinetics in patients with hepatic and/or renal impairment are limited. Based on data from studies in patients with severe malaria, as well as the known metabolism of artesunate, dosage adjustment is not considered necessary in patients with hepatic or renal impairment.

### Paediatric population

In clinical trials, the efficacy and safety of intravenous and intramuscular artesunate have been similar in adult and paediatric populations.

# 4.5 Interaction with other medicinal products and other forms of interaction

Artesunate is rapidly and extensively converted to dihydroartemisinin (DHA), the active metabolite, primarily by plasma and erythrocyte esterases.

DHA elimination is also rapid (half-life approximately 45 min) and the potential for drugdrug interactions appears limited. In vitro drug-interaction studies have demonstrated minimal effects of artesunate on cytochrome P450 isoenzymes. Few clinical drugdrug interaction studies have been performed, however no clinically significant interactions have been identified.

MODULE-1	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP

### Distribution

DHA has been shown to substantially accumulate in P. falciparum-infected erythrocytes. Plasma protein binding of dihydroartemisinin was determined to be 93% in patients and 88% in healthy volunteers.

### Metabolism and elimination

Artesunate is extensively and rapidly hydrolysed by plasma esterases, with possible minimal contribution by CYP2A6. The main metabolite, dihydroartemisinin, accounts for most of the in vivo antimalarial activity of oral artesunate, however, following IV administration, artesunate may contribute more significantly. DHA is further metabolized in the liver via glucuronidation and is excreted in the urine;  $\alpha$ -dihydroartemisinin- $\beta$ -glucuronide has been identified as the major urinary product in patients with falciparum malaria.

## Special population:

No pharmacokinetic data are available for patients with impaired renal or hepatic function. However, based on the known mechanisms of metabolism and elimination of artesunate, combined with clinical data from patients with severe malaria and accompanying renal and/or hepatic compromise of various degrees, no dose modifications are considered necessary in renal or hepatic impairment.

### 5.3 Preclinical safety data

### General toxicity

Artesunate presents low acute toxicity. After repeated administration of 50 mg/kg/day in rats and 82.5 mg/kg/day in dogs, i.e. approximately 10 and 17 times the proposed maximal therapeutic dose in man, evidence of toxicity was observed in the haematopoietic organs, the immune system and response, the liver and kidneys.

# Genotoxicity

Artesunate did not show any mutagenic or clastogenic potential in *in vitro* and *in vivo* tests (Ames, mouse micronucleus).

## Carcinogenesis

No studies of the carcinogenic potential of artesunate have been conducted.

Reproductive toxicology studies

### 6. Pharmaceutical particulars

### 6.1 List of excipients

Solvent: Sodium bicarbonate Sodium chloride

Confidential Information

MODULE-1 BRAND NAME:	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP

### Paediatrics

The AQUAMAT (African Quinine Artesunate Malaria Trial) was an international, randomized open-label multicenter trial which sought to extend the results of the SEAQUAMAT study by comparing parenteral artesunate versus IV quinine for severe malaria in 5425 African children (< 15 years) in 9 African countries. Dosing was similar to SEAQUAMAT, except that both artesunate and quinine could be administered either intravenously or intramuscularly, using the same doses for IM and IV administration for each drug. Roughly one third of patients received study drug by intramuscular injection. Mortality in the artesunate group was 8.5% compared to 10.9% in the quinine group, resulting in a relative risk reduction for death of 22.5% (p=0.0022); the risk reduction was similar for IV and IM administration. In addition, although the risk of neurological sequelae in survivors in both groups did not differ significantly by 28 days following treatment, in-hospital coma, convulsions, and deterioration of coma were all less frequent in the artesunate-treated patients. As in the SEAQUAMAT, post-treatment hypoglycaemia was more common in the quinine-treated group.

# 5.2 Pharmacokinetic properties

#### Intravenous

After intravenous injection artesunate is very rapidly biotransformed to its active metabolite, dihydroartemisinin (DHA). Consequently, artesunate half-life (t½) is estimated to be less than 5 minutes. Following a single IV dose of 2.4 mg/kg, maximum artesunate plasma concentrations (C<sub>max</sub>) were estimated to be 77 μmol/L in a study in Gabonese children with severe malaria, and 42 and 36 μmol/L in two studies in Vietnamese adults with uncomplicated malaria.

High concentrations of DHA are observed within 5 minutes of artesunate IV administration. In the above studies (adult and paediatric), the ranges of values for the estimated time to maximum concentration (t<sub>BBAX</sub>) and t½ for DHA were 0.5-15 minutes and 21-64 minutes, respectively, while DHA C<sub>BBAX</sub> values ranged from 5.3-10.6 µmol/L.

### Intramuscular

Artesunate is rapidly absorbed following intramuscular injection, and peak plasma levels are generally achieved within 30 minutes of administration. Thus, after IM injection of 2.4 mg/kg of artesunate, absorption was rapid in Gabonese children and Vietnamese adults, with T<sub>max</sub> values of 8 and 12 minutes, respectively. The corresponding artesunate t<sub>1/2</sub> values were estimated to be 48 minutes in children and 41 minutes in adults, and C<sub>max</sub> values were 1.7 and 2.3 µmol/L, for children and adults, respectively.

After IM injection artesunate C<sub>IBAX</sub> values were therefore lower by roughly 45-fold in children and 20-fold in adults when compared to IV injection. However, rates of artesunate elimination in children and adults were 32-fold and 13-fold slower, respectively, following IM injection, compared to IV administration.

MODULE-1 BRAND NAME:	ADMINISTRATIVE INFORMATION & PRODUCT INFORMATION
BRAND NAME:	SANGART 60
GENERIC NAME:	Combi Pack of Artesunate For Injection, Sodium Bicarbonate Injection BP and Sodium Chloride Injection BP

### 6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal products

## 6.3 Shelf life

36 months

## 6.4 Special precautions for storage

Store below 30°C. Protect from light. The reconstituted solution should be stored below 30°C and should be used within 1 hour.

### 6.5 Nature and contents of container

Artesunate for injection: The primary packs are colourless 7.5 ml moulded glass vials with 20 mm bromo butyl RFU rubber stopper and 20 mm flip-off seal.

Diluent (Sodium bicarbonate injection BP 5.0% w/v and Sodium chloride injection BP 0.9 % w/v): The primary packs are colourless type I glass ampoules of 1 ml and 5mL respectively.

Pack size: A carton box containing one vial of artesunate for injection and one ampoule of the sodium bicarbonate injection BP 5.0% w/v and one ampoule of sodium chloride injection BP 0.9% w/v packed in a tray.

# 6.6 Special precautions for disposal and other handling

No special requirements

# 7. Marketing Authorization Holder SANGHARSH LIFECARE PVT, LTD.

A-503, Solitaire Corporate Park, Nr. Divya Bhaskar, S.G.Highway, Makarba, Ahmedabad-380015

### 8.Marketing Authorization Number

Not Applicable.

### 9. Date of First Authorization/Renewal of the Authorization

Not Applicable.

## 10. Date of Revision of the Text

Not Applicable.